



**TEST REPORT**

**Report No. : TR:TX:9440000628**

**DATE : 08/01/2009**

**SAMPLE NOT DRAWN BY SGS INDIA PRIVATE LTD.**

**SUSHEE COATINGS PVT.LTD.**

436, 7th CROSS, PRAKASH NAGAR  
BANGALORE-560021  
INDIA

**CONTACT PERSON : MR.M.ESWARAMURTHY**

**THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :**

**PRODUCT DESCRIPTION** KNITTED FABRIC  
4 BITS OF FABRIC WITH FREE SCREEN PRINT SUBMITTED.  
**COLOUR** ECRU  
**PRINT COLOUR** WHITE  
**BATCH NO** 009251208  
**REFERENCE** SUSHEEFLEX PVC FREE SCREEN PRINTING INK  
**SAMPLE RECD ON** 03/01/2009 **TEST START DATE** 05/01/2009 **TEST END DATE** 08/01/2009

**RESULT SUMMARY**

TESTS	PASS	FAIL	REMARKS
<b>POLYVINYL CHLORIDE (PVC)</b> Ecrú fabric with print [white]			REFER RESULT
<b>PHTHALATES</b> Ecrú fabric with print [white]			REFER RESULT

Per pro SGS India Private Ltd.

**P. M. Reddy**  
Lab Manager  
pm\_reddy@sgs.com

**This is a computer generated report hence a signature is not available. An original signed hardcopy can be provided upon request at pm\_reddy@sgs.com**

JOE No. : 944100301

Page 1 of 2

Control No.:9445001209

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at [http://www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and and Terms and Conditions for electronic documents [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.   
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.

**SGS India Pvt. Ltd. Consumer Testing Services, 451,Bhagyalakshmi complex,P.N.Road,Tirupur-641602 Tel: + 91 421-4305555,2203007,Fax: + 91 421-2204092.**

Regd & Corp. Off : SGS House, 4B, A.S. Marg, Vikhroli (West), Mumbai-400083. Tel : (022) 25798421 to 28 Fax : (022) 25798431 to 35 [www.sgs.com](http://www.sgs.com)

Member of the SGS Group (SGS SA)



TEST REPORT

Report No. : TR:TX:9440000628

DATE : 08/01/2009

**R E S U L T S**

**REQ**

**POLYVINYL CHLORIDE (PVC)**

**Beilstein test/By FTIR**

**Ecru fabric with print [white]**

POLYVINYL CHLORIDE Absent

Detection Limit : 10%

**PHTHALATES**

**SOLVENT EXTRACTION/GC-MS DETERMINATION**

**Ecru fabric with print [white]**

Butyl Benzyl Phthalate	Not Detected
Bis(2-EthylHexyl)Phthalate	Not Detected
Di-n-Butyl Phthalate	Not Detected
Di-n-Octyl Phthalate	Not Detected
Di-Isononyl Phthalate	Not Detected
Di-Isodecyl Phthalate	Not Detected

Detection Limit : 0.01%

Note : Above tests are subcontracted to SGS-India Pvt. Ltd. Chennai Branch

\*\*\*\*\* End of Report \*\*\*\*

**This is a computer generated report hence a signature is not available. An original signed hardcopy can be provided upon request at pm\_reddy@sgs.com**

JOE No. : 944100301

Page 2 of 2

Control No.:9445001209

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at [http://www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and Terms and Conditions for electronic documents [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.

**SGS India Pvt. Ltd. Consumer Testing Services, 451, Bhagyalakshmi complex, P.N.Road, Tirupur-641602 Tel: + 91 421-4305555, 2203007, Fax: + 91 421-2204092.**

Regd & Corp. Off : SGS House, 4B, A.S. Marg, Vikhroli (West), Mumbai-400083. Tel : (022) 25798421 to 28 Fax : (022) 25798431 to 35 [www.sgs.com](http://www.sgs.com)

Member of the SGS Group (SGS SA)